



QA Testing Laboratories Pvt. Ltd.

(Govt. Approved Testing Laboratories)

B-76, Sector-64, Gautam Buddha Nagar, Noida-201301 (Uttar Pradesh)

Quality Assurance

Tel.: +91-120-4133953 • Mobile: +91-8287945370 • E-mail: admin@qatestinglaboratories.com

Website : www.qatestinglaboratories.com

CIN : U51100UP2018PTC108293 • GSTIN : 09AAACQ5609C1ZN

An ISO 9001:2015, 14001:2015, 45001:2018 & ISO/IEC 17025:2017 Accredited & BIS Recognised Laboratory

TEST REPORT

(This Report is not Valid without Hologram)



Test Report No.		QAL/MT/26060600864	Report Date	17/05/2026
Sample Name:		WPC DOOR	Sample Received Date	11/05/2026
Sample Grade		(Thickness-30mm)	Sample Quantity	1 Nos
Date of Test Start:		11/05/2026	Date of Completion	17/05/2026
Customer Name & Address:		JKD Plastics Panipat		
Environmental Test Condition:			Temperature:	27±2°C
S.No.	Test Parameters	Units	Results	Test Method
1	Density	kg /m³	656	IS 2380 (P-13)
2	Moisture Content	%	0.42	IS 1734 (P-1)
3	Water Absorption (After 24 Hours)	%	0.11	IS 2380 (P-16)
4	Modulus of Rupture (Avg.)	N/mm2	17.4	IS 2380 (P-4)
5	Hardness (Shore D)	-	75	ASTM D 2240
6	Resistance to spread of flame	-	Class-A	UIC 564-2
7	Screw withdrawal Strength			
(a)	Face	N	1840	IS : 2380(P-14)
(b)	Edge		1205	

End of Report

Saurabh Singh
Authorized By (Sign & Stamp):
Technical Manager

Dr. Dileep Kumar
Approved By (Sign & Stamp):
Quality Manager

Note: a) This report is not reproduced wholly or in partially and forbidden to be used as an evidence in the court of law and ought not be used in any advertisement media without our special permission in writing. B) The data report in this TEST REPORT are valid at the time of and under the stipulated condition of measurement and the test result are applicable to those items product which have been tested and do not apply to the other products even though declared to be identical, by the company not more than one month. d) Report refers to the sample received by M/s QA Testing Laboratories Pvt. Ltd. e) This report is valid for the tested sample only.